
THE REPUBLIC OF INDIA
CENTRAL PUBLIC HEALTH AND ENVIRONMENTAL
ENGINEERING ORGANIZATION (CPHEEO),
MINISTRY OF URBAN DEVELOPMENT (MOUD)

THE STUDY FOR FORMULATION AND REVISION
OF MANUALS ON SEWERAGE AND SEWAGE

TREATMENT
PHASE-2

IN

THE REPUBLIC OF INDIA

FINAL REPORT
VOLUME I: MAIN REPORT

MARCH 2013

JAPAN INTERNATIONAL COOPERATION AGENCY (JICA)
TEC INTERNATIONAL CO., LTD.

IN ASSOCIATION WITH

WATER AGENCY INC.





i

FINALREPORT

Table of Contents
List of Tables
List of Figures
Abbreviations

TABLE OF CONTENTS

CHAPTER 1 INTRODUCTION..........................................................................................................1
1.1 General ...........................................................................................................................1
[...]
~ Chapter 5: DESIGN AND CONSTRUCTION OF 

SEWAGE TREATMENT FACILITIES ~

CPHEEO, MOUD
JICA Study Team

20th September 2012

1Part A: Engineering Chapter 5: Design & Construction 
of Sewage Treatment Facilities

Old Manual

Part A: Engineering Chapter 5: Design & Construction 
of Sewage Treatment Facilities

2

Chapter 10  Design Basic Consideration
Chapter 11  Pretreatment–Screening and Grit Removal 
Chapter 12  Sedimentation
Chapter 13  Aerobic suspended Growth System
Chapter 14  Aerobic attached Growth System
Chapter 15  Stabilization Ponds
Chapter 16  Anaerobic Treatment of Wastewater 
Chapter 19 Tertiary Treatment of Sewage for Reuse

19.3 Tertiary Treatment Methods 

New Manual
Chapter 5   Design and Construction of Sewage 

Treatment Facilities

Part A: Engineering Chapter 5: Design & Construction 
of Sewage Treatment Facilities

3

¾ Screening, Grit Removal and Flow Equalization

¾ Settling

¾ Sewage Treatment

¾ Disinfection Facilities

¾ Desirable Treated Sewage Quality and 

Processes

¾ Electrical and Instrumentation

¾ Rehabilitation of Sewage Treatment Facilities

¾ Recent Technologies in Sewage Treatment

Modification and Revision of 
Chapter 5 are following

Part A: Engineering Chapter 5: Design & Construction 
of Sewage Treatment Facilities

4

Example of Secondary Clarifier in 3 layers

5.3 Secondary Biological Treatment Process
5.3.5 STP Land Area (1)

Conserve Land Area

Part A: Engineering Chapter 5: Design & Construction 
of Sewage Treatment Facilities

5

5.3 Secondary Biological Treatment Process
5.3.5 STP Land Area (2)

Example of Reaction Tank and Secondary Clarifier
in layers

Conserve Land Area

Part A: Engineering Chapter 5: Design & Construction 
of Sewage Treatment Facilities

6

5.3 Secondary Biological Treatment Process
5.3.5 STP Land Area (3)

Example of Underground STP, Ariake, Japan 

A3-18



Part A: Engineering Chapter 5: Design & Construction 
of Sewage Treatment Facilities

7

5.3 Secondary Biological Treatment Process
5.3.5 STP Land Area (4)

Control Building 
of STP 

Sewerage Exhibition Hall 
“Rainbow” in STP 

Part A: Engineering Chapter 5: Design & Construction 
of Sewage Treatment Facilities

8

5.3 Secondary Biological Treatment Process
5.3.5 STP Land Area (5)

Gymnasium in STP 

Swimming pool 
in STP 

Part A: Engineering Chapter 5: Design & Construction 
of Sewage Treatment Facilities

9

5.3 Secondary Biological Treatment Process
5.3.5 STP Land Area (6)

Example of Effective Use of Upper Part of STP 
Mikawashima, Japan 

Part A: Engineering Chapter 5: Design & Construction 
of Sewage Treatment Facilities

10

5.3 Secondary Biological Treatment Process
5.3.5 STP Land Area (7)

Park on STP 

Baseball Park on STP 

Sewage, Return sludge and Return mixed liquor enters 
anoxic tank at A. From here it passes into spiral aeration 
channels in plug flow and finally to settling tank at center.

Secondary Biological Treatment Process
Arrangement of Anoxic, aeration & settling in a 

composite layout at New Delhi Airport STP
A

Part A: Engineering Chapter 5: Design & Construction 
of Sewage Treatment Facilities

12

During Construction

After Commissioning 

Secondary Biological Treatment Process
Arrangement of Anoxic, aeration & settling in a 

composite layout at New Delhi Airport STP

A3-19



Part A: Engineering Chapter 5: Design & Construction 
of Sewage Treatment Facilities

13

5.3 Secondary Biological Treatment Process
5.3.18 Grading and Landscaping

Grading and Landscaping
Vrishabhavathi Valley STP, Bangalore

Part A: Engineering Chapter 5: Design & Construction 
of Sewage Treatment Facilities

14

5.6.1 Screening

¾ Example of Rotary Drum Screen

Part A: Engineering Chapter 5: Design & Construction 
of Sewage Treatment Facilities

15

� Example of  Grit  Chamber (1)
5.6.2 Grit Removal 

Example of Grit collector
- Scraper type -

Example of Grit collector
- Jet nozzle type using
treated sewage -

¾ Rectangular Type

Part A: Engineering Chapter 5: Design & Construction 
of Sewage Treatment Facilities

16

� Example of  Grit  Chamber (2)
5.6.2 Grit Removal 

¾ Aerated grit chamber

Part A: Engineering Chapter 5: Design & Construction 
of Sewage Treatment Facilities

17

� Example of  Grit  Chamber (3)
5.6.2 Grit Removal 

¾ Vortex Grit Separator

Part A: Engineering Chapter 5: Design & Construction 
of Sewage Treatment Facilities

18

� Example of  Grit  Chamber (4)

5.6.2 Grit Removal 

¾Vortex and Scum Grit Separator

A3-20



Part A: Engineering Chapter 5: Design & Construction 
of Sewage Treatment Facilities

19

5.7  Settling
5.7.4 Design Considerations

Type of Settling
Overflow rate, 

m3/m2/day
Solid loading, 

kg/day/m2
Side Water 
Depth, m

Weir 
loading, 

m3/m/day

Average Peak Average Peak Average Average
Primary Clarifiers

1) Primary Settling
only 25 - 30 50 - 60 - - ҆ 2.5 - 3.5 125

2) followed by
secondary
treatment

35 - 50 80 - 120 - - ҆2.5 - 3.5 125

3) with activated
sludge return 25 - 35 50 - 60 - - ҆3.5 - 4.5 125

Secondary Clarifiers
4) Secondary

settling for 
activated sludge

15 - 35 40 - 50 70 - 140 210 ҆3.0 - 3.5 : New
3.5 - 4.5 : Old 185

5) Secondary
settling for 
extended aeration

8 - 15 25 - 35 25 - 120 170 ҆3.0 - 4.0 : New
3.5 - 4.5 : Old 185

Design Prameter for Clarifiers (Table 5.6)

Part A: Engineering Chapter 5: Design & Construction 
of Sewage Treatment Facilities

20

¾ Primary Clarifiers

5.7  Settling
5.7.4 Design Considerations

Inside of Rectangular 
Primary Clarifier

- Sludge Scraper -

Surface of Rectangular 
Primary Clarifier

Part A: Engineering Chapter 5: Design & Construction 
of Sewage Treatment Facilities

21

Primary Clarifiers

5.7  Settling
5.7.4 Design Considerations

The free fall permits additional entrainment aeration of 
the secondary treated sewage. 

Primary Clarifiers

Secondary Clarifiers

Part A: Engineering Chapter 5: Design & Construction 
of Sewage Treatment Facilities

22

5.8  Sewage Treatment
5.8.1 Activated Sludge Process 
� Nitrogen Removal (1)
¾Wuhrmann Process

Part A: Engineering Chapter 5: Design & Construction 
of Sewage Treatment Facilities

23

¾ Ludzack Ettinger Process  (Wuhrmann Modified)

� Nitrogen Removal (2)

¾ Recycled  Biological Nitrification/Denitrification Process
- Modified Ludzck Ettinger (MLE) Process-

Part A: Engineering Chapter 5: Design & Construction 
of Sewage Treatment Facilities

24

� Nitrogen Removal (3)
¾ Step-feed Multistage Biological Nitrogen Removal Process

¾ Bardenpho Process ( 4 Stage)  

A3-21



Part A: Engineering Chapter 5: Design & Construction 
of Sewage Treatment Facilities

25

5.8.1 Activated Sludge Process (4)
� Phosphorus Removal
¾ Anaerobic-Oxic Activated Sludge Process 

( AO Process )

Part A: Engineering Chapter 5: Design & Construction 
of Sewage Treatment Facilities

26

5.8.1 Activated Sludge Process (4)
� Nitrogen and Phosphorus Removal
¾ Bardenpho Process ( 5 Stage)

¾ Anaerobic-Anoxic-Oxic (A2O) Process 

Part A: Engineering Chapter 5: Design & Construction 
of Sewage Treatment Facilities

27

¾ Chemical Precipitation 

� Phosphorus Removal
5.8.6 Supplemental Treatment Processes   

Phosphorus solubility with pH variation in water 

Part A: Engineering Chapter 5: Design & Construction 
of Sewage Treatment Facilities

28

¾ Chemical Precipitation 

� Phosphorus Removal
5.8.6 Supplemental Treatment Processes   

Phosphorus solubility with pH variation in water 

Part A: Engineering Chapter 5: Design & Construction 
of Sewage Treatment Facilities

29

¾ Chemical Precipitation 

� Phosphorus Removal
5.8.6 Supplemental Treatment Processes   

Phosphorus solubility with pH variation in water 

Part A: Engineering Chapter 5: Design & Construction 
of Sewage Treatment Facilities

30

5.9  Disinfection Facilities
¾Chlorination

Chlorine Dosing Facility
(Using sodium hypochlorite
solution )

Chlorine Contact Basin

A3-22



Part A: Engineering Chapter 5: Design & Construction 
of Sewage Treatment Facilities

31

5.9  Disinfection Facilities
¾Ultraviolet Radiation

Closed Reactor Type

Open Channel Type

Part A: Engineering Chapter 5: Design & Construction 
of Sewage Treatment Facilities

32

5.9  Disinfection Facilities
¾Ozone System   

Ozone Generator
- Kyoto City, Japan -

Process Flow 

Treated
Water

Secondary
Effluent

Ozone 
Generator

Part A: Engineering Chapter 5: Design & Construction 
of Sewage Treatment Facilities

33

5.9  Disinfection Facilities

No. Considerations Chlorine Chlorine 
Dioxide Ozone UV

1 Flexibility 2 2 2 2
2 Reliability 1 2 3 2
3 Complexity 2 3 3 2
4 Effectiveness 2 1 1 2
5 Need for Piloting 1 4 3 3
Rating based on scale of 1 to 5 with 1 indicating best degree of confidence

Technical factors and feasibility considerations 
in disinfectant choice

Source: US-EPA-Design Manual-Municipal Wastewater Disinfection-EPA/625/1-86/021

Part A: Engineering Chapter 5: Design & Construction 
of Sewage Treatment Facilities

34

5.9  Disinfection Facilities

� The best methods of achieving 100% faecal
microbes removal recommended by CPCB

¾ coagulation- flocculation followed by
chlorination after secondary treatment

“ Performance of Sewage Treatment Plants -
Coliform Reduction - CUPS/ 69 /2008 – CPCB ”

Part A: Engineering Chapter 5: Design & Construction 
of Sewage Treatment Facilities

35

Recommended discharge guidelines for treated sewage 
discharge into surface water which after some travel may 
join a drinking water source which is to be used as source 
of supply for drinking .

5.11 Desirable Treated Sewage Quality        

Parameter MOEF 
Standards*

Recommended 
Values 

(not to exceed)
BOD, mg/l 30 10
SS, mg/l 100 10

TKN, mg/l 100 10
Dissolved P, mg/l 5 2
Faecal Coliforms, 

MPN / 100 ml Not  specified 230

*Note: General Standards, Environmental Protection Rule, 1986

Part A: Engineering Chapter 5: Design & Construction 
of Sewage Treatment Facilities

36

5.12 Electrical and Instrumentation
5.12.12 Supervisory Control and Data

Acquisition System (SCADA)

A3-23



Part A: Engineering Chapter 5: Design & Construction 
of Sewage Treatment Facilities

37

5.12 Electrical and Instrumentation

Control Center of STP
- Tokyo, Japan -

Part A: Engineering Chapter 5: Design & Construction 
of Sewage Treatment Facilities

38

5.14 Rehabilitation of Sewage Treatment
Facilities 

South District 
Wastewater Treatment 
Plant, Florida, USA 

Example of Rehabilitation of STP
- Chlorine Contact Basin -

The concrete surfaces 
have to be rehabilitated 

Epoxy resin paste used to fill, 
patch and rebuild  concrete

Finishing 

Part A: Engineering Chapter 5: Design & Construction 
of Sewage Treatment Facilities

39

5.16.9  Membrane Filtration (MF, UF, NF, RO)

5.16  Recent Technologies in Sewage
Treatment

Part A: Engineering Chapter 5: Design & Construction 
of Sewage Treatment Facilities

40

5.16.10  Membrane Bioreactor Process  

¾ Immersed Membrane

¾ External Membrane

Part A: Engineering Chapter 5: Design & Construction 
of Sewage Treatment Facilities

41

5.16.10  Membrane Bioreactor Process 
¾ Schematic Flow Diagram of 4.54 MLD STP in Delhi

Part A: Engineering Chapter 5: Design & Construction 
of Sewage Treatment Facilities

42

5.16.11  Sequencing Batch Reactor (SBR)

¾ Typical operating cycles of Intermittent SBR process

A3-24



Part A: Engineering Chapter 5: Design & Construction 
of Sewage Treatment Facilities

43

5.16.12 Moving Bed Biofilm Reactor (MBBR)

¾ Example of Process Flow

Part A: Engineering Chapter 5: Design & Construction 
of Sewage Treatment Facilities

44

¾ HYDROPLUME® Clarifier

5.16.19 Improved Circular Secondary Clarifier
(HYDROPLUME®) CSIR-NEERI             

Activated Sludge 
for Recycling 

Clarifier Diameter 

Water Depth

Rotor Gear 
Arrangement  

Wheel  

Rotation Fixture 
for Sludge Line 

Piston 
Suction Pump 

Platform for Rotor and 
Piston Suction Pump 

Platform 
Rotation Fixture 

Effluent Collection 
Launder 

Suction Tube 
and Manifolds 

Support Rods 
for Platform 

Valve 

Enlarged 
Inlet Sludge 

Scraper 

V - Notch

Sludge Blanket 
Depth 

Inlet Clarifier Wall 
Clarifier 
Bottom 

Outlet 

Support Rod 
Manifolds and 
Scraper 

Baffle Wall 

Clear Water Zone 

Clarification Zone 

Sludge compaction Zone 

From concluding para of Chapter-5

Part A: Engineering Chapter 5: Design & Construction 
of Sewage Treatment Facilities

45

There are various technology options available for 
treating sewage. The technology option as well as the 
project cost would be outlined in the detailed project 
report prepared for implementing the project. 
Irrespective of the technology chosen, STP  projects 
could be developed on a long term commitment from 
the private sector partner either on PPP/build own 
operate transfer (BOOT) basis or on engineering 
procurement construction (EPC) plus O&M for 15 
years where a part of the EPC cost is payable over a 
long-term O&M period. However, it is suggested that 
no new technologies will be considered under EPC 
contract.

Part A: Engineering Chapter 5: Design & Construction 
of Sewage Treatment Facilities

46

Thank you 

Children are playing in a water park that contains treated 
sewage after secondary treatment, sand filtration, chemical 
coagulation, and RO.        

A3-25



National Workshop for Finalisation of Revised and 
Updated Manual on Sewerage and Sewage Treatment

Part A: Engineering
~ Chapter 6: DESIGN AND CONSTRUCTION OF SLUDGE 

TREATMENT FACILITIES ~

CPHEEO, MOUD
JICA Study Team

21st September 2012

1Part A: Engineering Chapter 6: Design & Construction 
of Sludge Treatment Facilities

2

6.1 The Approach
6.2 Sludge Quantities
6.3 Sludge Pumps and Piping
6.4 Sludge Thickening
6.5 Anaerobic Sludge Digestion
6.6 Aerobic Sludge Digestion
6.7 Sludge Drying Beds
6.8 Sludge Dewatering
6.9 Sludge Disinfection
6.10 Sludge Composting
6.11 Sludge Disposal
6.12 Corrosion Prevention and Control
6.13 Upgrading and Retrofitting of Sludge Facilities
6.14 Biomethanation and Energy Recovery (Carbon Credit䋩
6.15 Advances in Sludge Treatment

Contents

Part A: Engineering Chapter 6: Design & Construction 
of Sludge Treatment Facilities

Sludge Volume Reduction

Part A: Engineering Chapter 6: Design & Construction 
of Sludge Treatment Facilities

3

6.2 SLUDGE QUANTITIES䋨䋱䋩

Return Flow

6.2 SLUDGE QUANTITIES䋨䋲䋩

Process Solids recovery rate
Sludge thic
kening

Gravity thickening
Centrifugal thickening
Air floatation thickening (dispersed air)
Gravity belt thickening

80 to 90%
85 to 95%
More than 95%
More than 95%

Sludge dig
estion

Sludge reduction ratio due to formation 
of gas, etc.

30 to 40%

Sludge dew
atering

Pressure-type screw press dewatering
Rotary pressure dewatering
Belt press dewatering
Centrifugal dewatering

More than 95%
More than 95%
90 to 95%
More than 95%

Sludge inci
neration

Sludge reduction ratio due to formation 
of gas, etc.
Recovery rate

40 to 80%
80 to 90%

Table 6.3  Example of solids recovery rate in each treatment stage
6.3.1 Sludge Pumps

Type of pump Max suction 
lift (m)

Max % 
solids 

handled
Typical application

Centrifugal pumps
a)Non-clog
b)Vortex flow

4.5
4.5

2
6

Primary settled sludge, 
chemical sludge, 

Air lift 0 6 Return sludge
Archimedean Screw 0 6 Return sludge
Positive displacement, 
plunger or diaphragm 
pump

6.5 10 All sludges

Centrifugal screw 6.5 10 All sludges

Part A: Engineering Chapter 6: Design & Construction 
of Sludge Treatment Facilities

6

Table 6.4  Typical applications of sludge pumps

A3-26



6.4.2 Centrifugal Thickening(2)

Part A: Engineering Chapter 6: Design & Construction 
of Sludge Treatment Facilities

7

Toyohashi city

6.4.3.2 Dispersed-air Floatation 
Thickening

Part A: Engineering Chapter 6: Design & Construction 
of Sludge Treatment Facilities

8

6.4.4 Belt Type Thickener

Part A: Engineering Chapter 6: Design & Construction 
of Sludge Treatment Facilities

9

Source:Kubota

6.5.6 Structure

Part A: Engineering Chapter 6: Design & Construction 
of Sludge Treatment Facilities

10

Computational fluid dynamic can help decision of 
the dimension.

6.5.7 Mixing System(1)

Part A: Engineering Chapter 6: Design & Construction 
of Sludge Treatment Facilities

11

Mechanical 
system

Gas circulation 
system

6.5.7 Mixing System (2)

Part A: Engineering Chapter 6: Design & Construction 
of Sludge Treatment Facilities

12

• Many types of sludge mixing arrangements in tandem with 
the shape of digesters

• Computational Fluid Dynamics (CFD) modelling

A3-27



Part A: Engineering Chapter 6: Design & Construction 
of Sludge Treatment Facilities

13

6.5.12.2 Storage

Part A: Engineering Chapter 6: Design & Construction 
of Sludge Treatment Facilities

14

Gas Holder

Part A: Engineering Chapter 6: Design & Construction 
of Sludge Treatment Facilities

15

Figure 6.12 Some views of gas holders.

6.5.15.3 Stripping of Hydrogen 
Sulphide in Digester Gas

� Digester gas: Methane (CH4), Hydrogen 
Sulphide (H2S) and 
Carbon Dioxide(CO2).

� Hydrogen Sulphide 㸢Sulphuric acid
� Damage: the burner

the gas in engines

Part A: Engineering Chapter 6: Design & Construction 
of Sludge Treatment Facilities

16

6.5.15.3.1 Biochemical Process
� H2S + OH = HS + H2O
� HS + (O2)/2 = S + OH

Part A: Engineering Chapter 6: Design & Construction 
of Sludge Treatment Facilities

17

Bio-chemical scrubber in the foreground and dewatering 
beds at far end for Sulphur

6.5.15.3.2 Biological Process
� 2HS + O2 = 2S + 2 OH
� 2HS + 4O2 = 2SO4 + 2 H

Part A: Engineering Chapter 6: Design & Construction 
of Sludge Treatment Facilities

18

Biological scrubber and sulphide 
gas disposed off as dissolved 
sulphate to inlet of the STP.

A3-28



6.5.15.3.3 Chemical Process
� through a venturi scrubber sprayed with 

caustic solution

Part A: Engineering Chapter 6: Design & Construction 
of Sludge Treatment Facilities

19

Chemical scrubber with first stage 
venturi and second stage packed 
bed. Caustic is used for
naturalization and implies bleeding 
when saturation limit is met with

6.8 SLUDGE DEWATERING

Part A: Engineering Chapter 6: Design & Construction 
of Sludge Treatment Facilities

20

Dewater

6.8.3 Filter 6.8.3 Centrifugal

6.8.4.2 
Polyelectrolytes

6.8.4.2 Polyelectrolytes

6.8.5 Screw Press
6.8.6 Rotary Press
6.8.7 Belt Press

6.8.4.2Ferric chloride, lime etc.

6.8.8 Filter Press
6.8.10 Vacuum Filter

6.8.9 Centrifugal Dewatering 
Machine

6.8.5 Screw Press

Part A: Engineering Chapter 6: Design & Construction 
of Sludge Treatment Facilities

21 Part A: Engineering Chapter 6: Design & Construction 
of Sludge Treatment Facilities

22

Screw 
Drive 

Presser

Filtrat
e

Cake

Outer Screen 
(Fixed)Feed 

Port

Polym
er

Sludg
e

Screen

Concentrat
e Filter

Squeez
e

Conditioni
ng

Tank

1. Filter chamber of Screw 
press is the space formed 
by outer cylindrical metal 
screen and inner conical 
screw shaft.   

2. The slurry is dewatered 
by decreasing the chamber 
capacity and driving power 
of screw blade.

3. At the final stage, the 
cake is compressed and 
dewatered by back 
pressure due to presser 
and driving power of screw 
blade.Metal Screen details

6.8.6 Rotary Press

Part A: Engineering Chapter 6: Design & Construction 
of Sludge Treatment Facilities

23

!
!

6.10.2 Types of Composting 
Methods䊥䊮䉪

a. Aerated static pile
b. Windrow
c. In-Vessel
d. Actual Case

Part A: Engineering Chapter 6: Design & Construction 
of Sludge Treatment Facilities

24

A3-29



Configuration of an aerated static 
pile composting method

Part A: Engineering Chapter 6: Design & Construction 
of Sludge Treatment Facilities

25

Windrow

Part A: Engineering Chapter 6: Design & Construction 
of Sludge Treatment Facilities

26

An example of In-Vessel composting reactor

Part A: Engineering Chapter 6: Design & Construction 
of Sludge Treatment Facilities

27 28

(Hiroo town)

Composting
facility

6.10.6 Mixed Composting of Sewage Sludge 
and Municipal Solid Waste

Part A: Engineering Chapter 6: Design & Construction 
of Sludge Treatment Facilities

29

6.14.2 Digester Gas Utilization

� Fuel䋺 boilers, incinerating sludge, gas engines
� Siloxane㸢Harmfu䌬 to gas engine